
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
Division of Surface Water 
August 2020 

Biological and Water Quality Study of the 
Rocky River and Select Tributaries 

Cuyahoga, Summit, Lorain, and Medina Counties 

TMDL DEVELOPMENT | 



AMS/2014‐ROCKY‐2  Rocky River Watershed 2014‐15  August 2020 

 

Biological and Water Quality Study 
of the 

Rocky River and Select Tributaries 
Sampling Years 2014‐2015 

 
 

Cuyahoga, Summit, Lorain, and Medina Counties 
 
 

Prepared by 
State of Ohio Environmental Protection Agency 

 
Division of Surface Water 

Lazarus Government Center 
50 West Town Street, Suite 700 

P.O. Box 1049 
Columbus, Ohio 43216‐1049 

 
Ecological Assessment Section 
[...]
Figure 9. Land use in the Rocky River watershed from National Land Cover Dataset, 2011.   

 



AMS/2014‐ROCKY‐2  Rocky River Watershed 2014‐15  August 2020 
 

 
35 

NPDES PERMITTED FACILITIES 
 
The following paragraphs include figures, summaries and loading information for 14 of the 52 National 
Pollutant  Discharge  Elimination  System  (NPDES)  permitted  facilities  that  discharge  either  sanitary 
wastewater  and/or  industrial  process  water  mixed  with  industrial  storm  water  into  the  Rocky  River 
watershed. These facilities have had significant permit compliance issues or are major dischargers (greater 
than 1 million gallons per day). All permitted entities within the Rocky River study area are listed or plotted 
in Table 6 and Figure 10  shows all  of  the NPDES permitted  facilities  in  the watershed. Each  facility  is 
required to monitor their discharges according to sampling and monitoring conditions specified in their 
NPDES permit and submit Discharge Monitoring Reports (DMR) to Ohio EPA.  
 
In addition to the loading summaries from the dischargers, NPDES violations were evaluated using SWIMS 
(Surface  Water  Information  Management  System),  when  possible  from  2005  through  2015.  SWIMS 
violations fall within three categories and are defined as follows: 
 

 A numeric limit violation is a violation of a permit limit. 

 A frequency violation is a failure to monitor the correct number of times per month. 

 A code violation is the use of a wrong code or an inappropriate code.  
 
 

Table 6. All major and minor facilities regulated under NPDES within the Rocky River study 
area. 

Facility  NPDES  Typea Classb  Receiving Stream  RMc  County 

Rocky River WWTP  3PE00009  P  Major  Lake Erie  NA  Cuyahoga 

Westerly Adv WWTP  3PE00001  P  Major  Lake Erie  NA  Cuyahoga 

Cleveland Division of 
Water, Crown WTP 

3IV00060  I  Minor 
Sperry Creek 

(Lake Erie Tributary) 
0.6  Cuyahoga 

North Olmsted 
WWTP 

3PD00016  P  Major  Rocky River  11.4  Cuyahoga 

NASA Glenn 
Research Center 

3IO00001  I  Minor 
Rocky River  10.4 ‐ 10.2 

Cuyahoga 
Abram Creek  0.5 ‐ mouth 

Cleveland Hopkins 
International Airport 

3II00179  I  Minor 
Rocky River  10.4 ‐ 9.9 

Cuyahoga 
Abram Creek  3.2 ‐ mouth 

Air BP ‐ Cleveland 
Hopkins Airport 

3IN00060  I  Minor  Rocky River  9.5  Cuyahoga 

Moen Inc.  3IN00241  I  Minor  Rocky River  ‐  Cuyahoga 

Air BP ‐ Cleveland 
Hopkins Airport 

3IN00060  I  Minor  Rocky River  9.5  Cuyahoga 

Lakewood WWTP  3PE00004  P  Major  Rocky River  1.77  Cuyahoga 

Town & Country  
Co‐op Inc. 

3IG00087  I  Minor 
West Br. Tributary 

(at RM 31.4) 
~5.0‐5.2  Medina 

RPM Intl Inc.  3PR00395  P  Minor 
West Br. Tributary 
(at RM 24.5/1.1) 

24.5/1.0  Medina 

Republic Powdered 
Metals Inc. 

3IN00255  I  Minor 
West Br. Tributary 
(at RM 24.5/1.1) 

24.5/1.0  Medina 

Medina Co. SD No. 
500 Liverpool WWTP 

3PK00004  P  Major 
West Br. Tributary 
(at RM 14.8/0.3) 

14.8/0.2  Medina 

Columbia Hills 
Country Club 

3PR00277  P  Minor  West Br. Rocky River  10.9  Lorain 



AMS/2014‐ROCKY‐2  Rocky River Watershed 2014‐15  August 2020 
 

 
36 

Facility  NPDES  Typea Classb  Receiving Stream  RMc  County 
Sundaes in the Park 

WWTP  
3PR00339  P  Minor  West Br. Rocky River  ~9.6‐9.7  Lorain 

Columbia School  3PT00087  P  Minor  West Br. Rocky River  ~9.6‐9.7  Lorain 

Cuyahoga Landmark 
Inc. 

3IN00104  I  Minor 
West Br. Tributary 

(at RM 4.9) 
4.9/3.9  Cuyahoga 

Columbia Park Water 
System MHP 

3PV00013  P  Minor 
West Br. Tributary 
(at RM 1.78/.0.4) 

1.78/0.3  Cuyahoga 

Plum Creek WWTP  3PG00052  P  Minor 
Plum Creek 

(West Br. Tributary) 
6.78  Lorain 

Columbia Gas 
Transmission Corp. 

3IN00301  I  Minor 
Mallet Creek Tributary 

(at RM 0.1) 
0.1/1.5  Medina 

Highland High School  3PT00111  P  Minor  Granger Ditch  1.6  Medina 

Medina County 
Sewer District No 11 

3PG00043  P  Minor 
Granger Ditch 
Tributary 
(at RM 1.0) 

1.0/3.1  Medina 

St Bernard Golf 
Course 

3PR00293  P  Minor 
East Br. Tributary 

(at RM 29.3) 
29.3/0.1  Summit 

Camp Hilaka & 
Crowell WWTP 

3PX00000  P  Minor 
East Br. Tributary 

(at RM 29.3) 
29.3/0.2  Summit 

Medina Co. SD No 9 
WWTP 

3PG00042  P  Minor 
East Br. Tributary 
(at RM 22.5/1.0) 

22.5/0.1  Medina 

Hinckley Elem  
School 

3PT00114  P  Minor 
East Br. Tributary 

(at RM 22.5) 
22.5/2.5  Medina 

Fosters Tavern of 
Hinckley 

3PR00489  P  Minor 
East Br. Tributary 

(at RM 22.5) 
22.5/2.4  Medina 

Medina Co. SD 300 
Hinckley WWTP 

3PK00003  P  Major  East Br. Rocky River  18.28  Medina 

North Royalton 
WWTP A 

3PD00030  P  Major 
East Br. Tributary 

(at RM 12.9) 
12.9/0.5  Cuyahoga 

Strongsville B WWTP  3PB00047  P  Minor 
East Br. Tributary 
(at RM 11.1/0.39) 

11.1/0.1  Cuyahoga 

Strongsville C WWTP  3PB00048  P  Minor 
Baldwin Creek 

(East Br. Tributary) 
2.9  Cuyahoga 

North Royalton 
WWTP B 

3PC00018  P  Minor 
Baldwin Cr. Tributary 

(at RM 7.0) 
7.3/0.2  Cuyahoga 

a ‐ Publicly Owned Treatment Works (POTW)=P and Private Industrial Entity=I  
b ‐ Entity classified by conduit flow: < 1 MGD=Minor and > 1 MGD=Major. 
c ‐ Where two RMs are indicated, the first represents the point at which an unnamed tributary joins 
its receiving stream. The proceeding RM demarks the NPDES permitted entity’s point of discharge 
(001) on the tributary. 

 
 



AMS/2014‐ROCKY‐2  Rocky River Watershed 2014‐15  August 2020 
 

 
37 

 
Figure 10. Major and minor NPDES permitted facilities, Rocky River study area, 2014‐15. 

 
Pollutant Loadings 
Monthly effluent  loadings are reported to Ohio EPA by all NPDES permitted discharging entities. Third 
quarter  (July‐September)  electronic Discharge Monitoring  Report  (eDMR) data  provided  the pollutant 
loadings from 2005 through 2015 for certain dischargers evaluated in the Rocky River Study Area. Because 
of the large number of entities in the study area, only those facilities classified as major dischargers and/or 
significant  impactors  were  included  in  the  loading  discussion.  In  certain  cases,  when  available,  data 
obtained in 1980 through 2015 was included in the trend analysis. Pollutant loading trend analysis includes 
the 95th and 50th percentiles of key parameters where available: Nitrate‐nitrite, ammonia (NH3‐N), total 
suspended solids (TSS), total phosphorus, and effluent flow.  
 
 
 



AMS/2014‐ROCKY‐2  Rocky River Watershed 2014‐15  August 2020 
 

 
38 

Lakewood WWTP (Ohio EPA Permit #3PE00004) Rocky River CSOs, discharge to Lake Erie 
The Lakewood WWTP has an average daily discharge of 18.0 MGD and discharges treated effluent to Lake 
Erie. A mercury variance is currently implemented at the facility. The WWTP provides service to Lakewood, 
as well as small portions of Cleveland and Rocky River.   The treatment process consists of preliminary 
screening, grit  removal, primary settling, activated sludge process, secondary clarification, phosphorus 
removal, and UV disinfection.  The treated effluent is discharged to Lake Erie. 
 
Waste sludge generated from the wet‐stream process operations is thickened in two gravity thickeners, 
stabilized by two‐stage anaerobic digestion, and dewatered utilizing a belt filter press.  The dewatered 
Class B sludge is land applied for agronomic beneficial use. 
 
The NPDES permit identifies nine active combined sewer overflows (CSOs) in the collection system. The 
following CSOs discharge to the Rocky River: 052 (Riverside at Madison), 053 (WWTP at West Drive), and 
054  (Scenic  Drive).  With  six  CSOs  discharging  to  Lake  Erie:  002  (WWTP  headworks),  055  (16504 
Edgewater), 056 (15120 Edgewater), 057 (Lakewood Park), 058 (13919 Edgewater), and 059 (12900 Lake 
Ave).  
 
The city of Lakewood has developed and is implementing a Nine Minimum Controls Plan (NMCP) for CSOs. 
The headworks bypass and  the  respective  collection  system overflows have been  subjects of ongoing 
Consent Order negotiations between Lakewood, USEPA, and Ohio EPA.  
 
Violations  of  the NPDES  permit were  reviewed  from  1/1/2005  through  12/1/2015.  For  the  ten  years 
evaluated, 37 limit violations were reported for the following parameters: E. coli, mercury, phosphorus, 
and TSS. During this time period, the facility experienced one (1) Storm Sewer Overflow (SSO) event.  
 
Negotiations on the CSO Consent Decree are continuing. A CSO Public Notification Plan was accepted by 
Ohio EPA on October 11, 2018. In addition, on September 19, 2018 a PTI was issued to Lakewood for the 
construction of a hi rate treatment facility (HRT) to address CSO’s at CSO 002.   
 
NEORSD Westerly WWTP (Ohio EPA Permit #3PE00001) Rocky River CSOs, discharge to Lake Erie  
The NEORSD Westerly WWTP serves a population of greater than 100,000 on the west side of Cleveland 
through a combined sewer system.  The facility has a design flow of 35 MGD, with peak capacities of 100 
MGD for primary and 70 MGD for secondary treatment, and discharges treated effluent to the Lake Erie 
outer harbor (>4,000 ft.) via NPDES Outfall 001.  
 
The treatment processes include screening, grit removal, primary settling, a trickling filter/solids contact 
biological process, final settling, chlorination and dechlorination. Waste sludge from the facility is gravity‐
thickened, mechanically dewatered utilizing centrifuges, and incinerated prior to landfill disposal.  
 
During excessive wet weather events, flow can be diverted to the Combined Sewer Overflow Treatment 
Facility (CSOTF). CSOTF provides storage for 6 million gallons and preliminary treatment and settling for 
up to 300 MGD during wet weather flows.   The effluent from the CSOTF is discharged to Lake Erie via 
NPDES outfall 002.   
 
Violations  of  the NPDES  permit were  reviewed  from  1/1/2005  through  12/1/2015.  For  the  ten  years 
evaluated, 4 limit violations were reported for the following parameters: residual chlorine, oil and grease, 
and pH. On December 22, 2011, Consent Decree No. 1:10‐cv‐02895 was lodged in the U.S. District Court. 
The Decree addresses  the  long‐term plan  that will  enable NEORSD  to control discharges of untreated 



AMS/2014‐ROCKY‐2  Rocky River Watershed 2014‐15  August 2020 
 

 
39 

sewage during wet weather and comply with the Clean Water Act standards and included the following 
specific control measures at the Westerly WWTP: 1) demonstration and testing of chemically enhanced 
high rate treatment (CE‐HRT) within the existing four CSOTF quads to assess performance and ability to 
achieve effective TSS  and E. coli controls, and 2) if demonstration testing of the existing four quads using 
CE‐HRT  meets  performance  criteria,  construction  of  two  additional  quads  to  provide  411  MGD  wet 
weather capacity, or 3) if demonstration testing of the existing four quads using CE‐HRT does not meet 
performance criteria, construction of a 150 MGD ballasted flocculation system to provide 450 MGD wet 
weather capacity. “  
 
Additional review of NPDES effluent data was conducted for the January 2016 thru November 2019 time 
period.  Five  permit  violations were  noted  (1‐Chlorine,  4‐TSS).  The most  recent  TSS  violations were  a 
loading and limit exceedance in June of 2019. The facility continues to remain in general compliance with 
its NPDES permit. 
 
NASA Glenn Research Center (Ohio EPA Permit #3IO00001) Rocky River, Abram Creek  
The NASA Glenn  Research  Center  discharges  sanitary  and  process wastewater  to  the Northeast Ohio 
Regional  Sewer District  (NEORSD) Southerly Wastewater Treatment Center. The  facility has an NPDES 
permit for storm water discharge from 3 outfalls (001, 003, and 004) to the Rocky River, and 3 outfalls 
(006, 007, and 008) to Abram Creek.   
 
Violations  of  the NPDES  permit were  reviewed  from  1/1/2005  through  12/1/2015.  For  the  ten  years 
evaluated, 233 limit violations were reported, broken down by year as follows: 34 limit violations in 2005, 
48 limit violations  in 2006, 19 limit violations  in 2007, 28 limit violations  in 2008, 26 limit violations  in 
2009, 28 limit violations in 2010, 19 limit violations in 2011, 8 limit violations in 2012, 9 limit violations in 
2013, 5 limit violations in 2014, and 9 limit violations in 2015. Reported parameter violations during this 
time period are as follows: residual chlorine (144 violations), mercury (16 violations), oil and grease (2 
violations), and pH (71 violations). 
 
In 2015, the facility was in Significant Non‐Compliance (SNC) for significantly exceeding mercury limits for 
two months. The facility believes that high levels of mercury in their storm water discharge is due to the 
historical use of chemicals at the facility in the 1930’s and 1940’s.  
 
The most recent NPDES permit inspection of the facility was on February 25, 2019. The findings from this 
found the facility in compliance with its NPDES permit. 
 
Cleveland Hopkins International Airport (Ohio EPA Permit# 3II00179) Abram Creek  
The Cleveland Hopkins Airport  (CHIA) has an NPDES permit  to discharge  storm water associated with 
various airport operations (airplane deicing, runway deicing, etc.) to Rocky River, Abram Creek, and Silver 
Creek. Violations of the NPDES permit were reviewed from 1/1/2005 through 12/1/2015. For the ten years 
evaluated, 55 limit violations were reported for pH.  
 
The most recent permit issued on 4/1/2013, Part 1.C.c states: The permittee shall develop and implement 
a  long‐term  ADM  (Anti‐icing  and  De‐icing  Materials)  runoff  managements  program  to  eliminate  the 
contribution to the nuisance biofilm growth problem in Abram Creek and/or the Rocky River. The program 
shall submit a report that: 1) describes evaluated alternatives; 2) describes and provides the basis for the 
selected long‐term ADM runoff management alternative or alternatives proposed for the implementation 
by  the  permittee;  and  3)  provides  a  schedule  for  implementing  the  selected  long‐term  ADM  runoff 
management alternative(s). 



AMS/2014‐ROCKY‐2  Rocky River Watershed 2014‐15  August 2020 
 

 
40 

Since 2001, less toxic de‐icing agents have been utilized by CHIA in an effort for biofilm reduction. A central 
detention basin was also installed to increase the holding times of de‐icing compounds during periods of 
high  flows  (Outfall  012).  Sampling  to  further  investigate  this  issue  is  ongoing.  Selected water  quality 
parameters are summarized in Table 7. 
 
The most recent permit was issued on December 4, 2018. This permit also includes language on the 
requirement for continued implementation of the long‐term ADM plan. Ohio EPA continues to work 
with CHIA on compliance with the NPDES permit.      
 
 

Table 7. The 50th and 95th percentile for selected water quality parameters from three CHIA 
outfalls that discharge into Abram Creek, 2005‐2015. Note: CBOD5 data from 2012‐2015).  

  Cleveland Hopkins International Airport 

 
Outfall 003 
(RM 3.31) 

Outfall 012 
(RM 1.2) 

Outfall 006 
RM (0.66) 

Parameter  50th%  95th %  50th%  95th %  50th%  95th % 

Flow (MGD)  0.10  1.41  0.51  4.22  0.11  0.65 

Ammonia 
(mg/l)  0.43  1.03  0.32  1.05  0.47  1.08 

CBOD5 (mg/l)  12.88  31.77  66.14  132.96  7.73  20.48 

DO (mg/l)  7.74  9.74  7.02  9.22  8.16  10.21 

TSS (mg/l)  6.46  33.87  10.82  104.07  3.30  23.12 

 
 
North Olmsted WWTP (Ohio EPA Permit #3PD00016) Rocky River  
The North Olmsted WWTP has a design flow of 7.0 MGD and discharges treated effluent to the Rocky 
River. Major  improvements  were  completed  at  the  facility  and  commenced  in  December,  2012.  The 
treatment  works  consists  of  preliminary  screening,  grit  removal,  flow  equalization,  a  vertical  loop 
biological  reactor,  secondary  clarification,  tertiary  disc  filters,  chemical  phosphorus  removal,  and  UV 
disinfection.  The  facility  has  sludge  aerated  holding  tanks  and  a  sludge  centrifuge  to  aid  in  sludge 
dewatering. Annual third‐quarter loading of ammonia and total phosphorus through the period of record 
are presented in Figure 11. 
 
Violations  of  the NPDES  permit were  reviewed  from  1/1/2005  through  12/1/2015.  For  the  ten  years 
evaluated, 135 limit violations were reported, broken down by year as follows: 4 limit violations in 2005, 
7 limit violations in 2007, 19 limit violations in 2008, 8 limit violations in 2009, 3 limit violations in 2010, 
11 limit violations in 2011, 9 limit violations in 2012, 27 limit violations in 2013, 45 limit violations in 2014, 
and 2 limit violations in 2015. Reported parameter violations during this time period are as follows: CBOD 
(9 violations), residual chlorine (2 violations), copper (1 violation), E. coli (1 violation), fecal coliform (1 
violation), mercury (29 violations), ammonia (21 violations), pH (17 violations), phosphorus (29 violations), 
and TSS (25 violations). During this time period, the facility had 156 SSO events. The facility is currently in 
SNC for significantly exceeding ammonia limits for 2 months. 
 



AMS/2014‐ROCKY‐2  Rocky River Watershed 2014‐15  August 2020 
 

 
41 

Figure 11. Annual third‐quarter loadings of total phosphorus and ammonia for the North Olmsted WWTP 
in the Rocky River watershed study area, 1980‐2015. 
 
A review of NPDES violations for the time period January 2016 thru November 2019 indicated nine NPDES 
permit  limit violations (1‐total nitrogen, 3‐mercury, and 5‐ammonia) most recently  in June 2019. Plant 
upgrades and operational improvements have improved compliance at the facility. 
 
Columbia Mobile Home Park (Ohio EPA Permit #3PV00013) West Branch tributary  
The Columbia Park WWTP is a gated land‐lease community and adjacent strip plaza that’s served by a 
250,000 gpd WWTP. Both the water distribution and wastewater treatment systems are regulated public 
utilities pursuant to Ohio Revised Code (ORC) Chapter 4905. The facility discharges treated effluent to an 
unnamed tributary of the West Branch of the Rocky River. 
 
Sanitary wastewater is conveyed to the Ash Drive lift station prior to being pumped to the WWTP.  The 
WWTP consists of a rotostrainer, a parallel run 125,000 gpd Cantex treatment unit and 125,000 gpd Aero‐
Mod  treatment  unit,  tertiary  rapid  sand  filter,  and  chlorination/dechlorination  contact  tank.  Sludge 

0

50

100

150

200

250

300

350

400

450

500

80 81 82 83 84 85 86 87 88 89 90 91 92 93 94 95 96 97 98 99 00 01 02 03 04 05 06 07 08 09 10 11 12 13 14 15

A
m
m
o
n
ia

Year

50th percentile

95th percentile

0

20

40

60

80

100

120

140

160

80 81 82 83 84 85 86 87 88 89 90 91 92 93 94 95 96 97 98 99 00 01 02 03 04 05 06 07 08 09 10 11 12 13 14 15

To
ta
l P

h
o
sp
h
o
ru
s 
(k
g/
d
ay
)

Year

50th percentile
95th percentile



AMS/2014‐ROCKY‐2  Rocky River Watershed 2014‐15  August 2020 
 

 
42 

handling equipment consists of aerated sludge holding and sludge drying beds.  The dewatered sludge is 
disposed by landfilling. 
 

Violations  of  the NPDES  permit were  reviewed  from  1/1/2005  through  12/1/2015.  For  the  ten  years 
evaluated, 1019 limit violations were reported, broken down by year as follows: 306 limit violations in 
2005, 165 limit violations in 2006, 167 limit violations in 2007, 91 limit violations in 2008, 19 limit violations 
in 2009, 35 limit violations in 2010, 97 limit violations in 2011, 43 limit violations in 2012, 7 limit violations 
in 2013, 30 limit violations in 2014, and 59 limit violations in 2015. Reported parameter violations during 
this time period are as follows: CBOD (45 violations), residual chlorine (137 violations), dissolved oxygen 
(DO) (406 violations), E. coli (4 violations), fecal coliform (13 violations), ammonia (143 violations), pH (6 
violations), and TSS (268 violations). The facility  is currently in SNC for exceeding ammonia limits for 8 
months and E. coli limits for 2 months.  
 

A review of permit violations indicates the facility remains in noncompliance. There were 287 violations 
noted between January 2016 and November 2019. The facility has gone into bankruptcy and is awaiting 
new ownership. Ohio EPA has referred the entity to the Ohio Attorney General’s Office for enforcement. 
 

Plum Creek WWTP (Ohio EPA Permit #3PG00052) Plum Creek  
Plum Creek WWTP has a design flow of 0.40 MGD and discharges treated effluent to Plum Creek. The 
treatment works consists of  influent pumping, a  trash trap, aerated flow equalization basin, extended 
aeration activated sludge treatment process, secondary clarification, up flow fixed media clarifier, slow 
surface sand filters, chlorination/de‐chlorination disinfection, and post aeration. Waste‐activated sludge 
is stored in an aerated sludge holding tank until it is hauled away for final disposal.   
 
Violations  of  the NPDES  permit were  reviewed  from  1/1/2005  through  12/1/2015.  For  the  ten  years 
evaluated, 296 limit violations were reported, broken down by year as follows: 41 limit violations in 2005, 
29 limit violations  in 2006, 45 limit violations  in 2007, 12 limit violations  in 2008, 19 limit violations  in 
2009, 24 limit violations in 2010, 65 limit violations in 2011, 20 limit violations in 2012, 11 limit violations 
in 2013, 17 limit violations in 2014, and 13 limit violations in 2015. Reported parameter violations during 
this  time period  are  as  follows:  CBOD  (40  violations), DO  (18  violations),  fecal  coliform  (9  violations), 
ammonia (19 violations), pH (8 violations), and TSS (202 violations). During the time period January 2016 
thru November 2019 the facility had 13 reported permit violations, no reported violations in 2019. Ohio 
EPA’s compliance inspection on March 20, 2018 found the plant operating in compliance with it’s NPDES 
permit. Much of the plant performance problems may be attributed to issues with sewer laterals.  In a 
December 5, 2016 Return to Compliance letter, Ohio EPA noted that 99% of the laterals in the subdivision 
had been replaced. 
 

Medina County SD #500 WWTP (Ohio EPA Permit #3PK00004) West Branch Tributary 
The Medina County Sewer District #500 WWTP has a design  flow of 15.0 MGD. The  treatment works 
consists  of  influent  screening,  grit  removal,  primary  settling,  biological  phosphorus  removal  with  the 
ability to perform chemical addition as backup, extended aeration activated sludge treatment process, 
powdered  activated  carbon  addition,  secondary  settling,  tertiary  sand  filtration,  chlorination,  and 
dechlorination.  The  facility  also  has  an  additional  2.8 million  gallons  (approximately)  of  wet weather 
storage. Treated effluent is discharged to an unnamed tributary which flows approximately 1,000 feet and 
into the West Branch of the Rocky River. Waste‐activated sludge is processed via gravity thickening, wet 
air  oxidation,  ash  separation,  and  a  filter  press  before  being  hauled  away  for  final  disposal  via  land 
application.   
 



AMS/2014‐ROCKY‐2  Rocky River Watershed 2014‐15  August 2020 
 

 
43 

Violations  of  the NPDES  permit were  reviewed  from  1/1/2005  through  12/1/2015.  For  the  ten  years 
evaluated,  21  limit  violations  were  reported  for  the  following  parameters:  TSS,  pH,  mercury,  fecal 
coliform, oil and grease, chlorine, and phosphorus. During this time period, the facility had 396 SSO events.  
A permit to install was issued on for improvements to the sludge management system on May 16, 2018.   
The facility continues to experience compliance issues, a review of permit data from January 2016 thru 
November 2019 indicated 73 permit violations, with 3 overflow occurrences reported under the overflow 
monitoring station (300). Ohio EPA continues to work with the facility on operational improvements. 
 
Medina County Sewer District No. 11 WWTP (3PG00043) West Branch tributary  
The Medina County Sewer District No. 11 has a design flow of 12,500 gpd with an annual average flow to 
the plant of approximately 7,900 gpd. Treated effluent is discharged to an unnamed tributary of Granger 
Ditch, which is a tributary to the West Branch of the Rocky River.  
 
The  treatment works  consists  of  a  trash  trap,  extended  aeration  tank,  settling  tank,  chlorination  and 
dechlorination.  Sludge  generated  at  the Medina  Sewer  District  No.  11 WWTP  is  hauled  by  a Medina 
County Sanitary Engineer to the Medina Sewer District No. 300 WWTP for treatment and disposal. 
 
Violations  of  the NPDES  permit were  reviewed  from  1/1/2005  through  12/1/2015.  For  the  ten  years 
evaluated, only one (1) limit violation was reported, which was for TSS in 2015.   
 
Strongsville C WWTP (Ohio EPA Permit #3PB00048) Baldwin Creek  
The Strongsville C WWTP has a design flow of 1.8 MGD where treated effluent discharges to a tributary 
of Baldwin Creek. The treatment process consists of preliminary treatment, primary clarification, rotating 
biological  contactors,  secondary  clarification,  tertiary  sand  filtration,  chlorination/  dechlorination,  and 
post aeration prior to discharging to the receiving stream. Sludge handling consists of anaerobic digestion 
and  mechanical  dewatering  using  a  filter  press.    The  dewatered  sludge  is  presently  land  applied  by 
AgriSludge. Third‐quarter loadings of selected water quality parameters are presented in Figure 12. 
 
Violations  of  the NPDES  permit were  reviewed  from  1/1/2005  through  12/1/2015.  For  the  ten  years 
evaluated, 14 limit violations were reported for the following parameters: CBOD, mercury, ammonia, oil 
and  grease,  and  TSS.  During  this  time  period,  the  facility  had  5  SSO  events.  There  are  no  “volume 
discharged” records in the eDMR (4 events in 2011 and 1 event in 2011).  
 
During the time period January 2016 thru November 2019 the facility had six reported permit violations. 
The  current  effective NPDES  permit was  issued  on  June  21,  2018.  This  permit  requires  the  facility  to 
conduct a Toxicity Reduction Evaluation (TRE) at the plant, the general plan for this TRE was submitted on 
July 31, 2019.   
 
North Royalton B WWTP (Ohio EPA Permit #3PC00018) Baldwin Creek Tributary   
The North Royalton B WWTP has a design flow of 1.0 MGD where treated effluent is discharged to Baldwin 
Creek via an unnamed tributary. The WWTP presently serves a population of approximately 6,600 people 
within North Royalton’s Sewer District B.  Originally constructed in 1967, the last major modification to 
the facility was in 1990.  The treatment processes consist of influent pumping (screw pumps), mechanical 
screening, grit removal, fine‐bubble extended aeration activated sludge biological treatment, secondary 
clarification,  disinfection  using  sodium  hypochlorite,  and  dechlorination  utilizing  sodium  bisulfite.  
Phosphorus removal is achieved through the addition of ferrous chloride.  An off‐line flow equalization 
basin is used to divert and store excess wastewater flows during wet weather events.   
 



AMS/2014‐ROCKY‐2  Rocky River Watershed 2014‐15  August 2020 
 

 
44 

Sludge handling  consists of  a  sludge holding  tank.  The  sludge  is  presently being  trucked  to  the North 
Royalton  A  WWTP  for  additional  processing.  The  dewatered  sludge  is  presently  hauled  to  the  PPG 
Reclamation site in Barberton, Ohio. 
 
Violations  of  the NPDES  permit were  reviewed  from  1/1/2005  through  12/1/2015.  For  the  ten  years 
evaluated, 17 limit violations were reported for the following parameters: residual chlorine, copper, E. 
coli, mercury, phosphorus, and TSS. During this time period, the facility had 81 SSO events. Third‐quarter 
loadings of selected water quality parameters are presented in Figure 13. 
 
During the time period January 2016 thru November 2019 the facility had five reported permit violations. 
A February 14, 2018 compliance inspection found operation and maintenance to be satisfactory.   
 
 

 
 
Figure  12.  Annual  third‐quarter  loadings  of  total  flow,  nitrate‐nitrite‐N,  total  phosphorus,  ammonia,  and  total 
suspended solids for the Strongsville C WWTP in the Baldwin Creek subwatershed, 2005‐2015. 
 

 

0

0.5

1

1.5

2

2.5

20
05

20
06

20
07

20
08

20
09

20
10

20
11

20
12

20
13

20
14

20
15

To
ta
l F
lo
w
 (M

GD
)

Year

50th percentile
95th percentile

0

20

40

60

80

100

120

20
05

20
06

20
07

20
08

20
09

20
10

20
11

20
12

20
13

20
14

20
15

Ni
tra

te
‐N

itr
ite

 (k
g/
da

y)

Year

50th percentile
95th percentile

0

2

4

6

8

10

12

14

16

20
05

20
06

20
07

20
08

20
09

20
10

20
11

20
12

20
13

20
14

20
15

Am
m
on

ia
‐N

 (k
g/
da
y)

Year

50th percentile
95th percentile

0

1

2

3

4

5

6

7

20
05

20
06

20
07

20
08

20
09

20
10

20
11

20
12

20
13

20
14

20
15

To
ta
l P
ho

sp
ho

ru
s (
kg
/d
ay
)

Year

50th percentile
95th percentile

0

10

20

30

40

50

60

70

80

90

20
05

20
06

20
07

20
08

20
09

20
10

20
11

20
12

20
13

20
14

20
15

To
ta
l S
us
pe

nd
ed

 So
lid

s (
kg
/d
ay
)

Year

50th percentile
95th percentile



AMS/2014‐ROCKY‐2  Rocky River Watershed 2014‐15  August 2020 
 

 
45 

 
Figure  13.  Annual  third‐quarter  loadings  of  total  flow,  nitrate‐nitrite‐N,  total  phosphorus,  ammonia,  and  total 
suspended solids for the North Royalton B WWTP in the Baldwin Creek subwatershed, 2005‐2015 

Strongsville B WWTP (Ohio EPA Permit #3PB00047) East Branch Tributary  
The Strongsville B WWTP has a design flow of 2.1 MGD. The wet stream treatment process consists of 
preliminary treatment, primary clarification, rotating biological contactors (RBCs), secondary clarification, 
tertiary  sand  filtration,  chlorination/dechlorination,  and post  aeration prior  to discharging  to  the  East 
Branch of the Rocky River. Sludge from the primary clarifiers and secondary clarifiers are thickened and 
dewatered through a belt filter press. The processed biosolids are currently land applied by AgriSludge.  



AMS/2014‐ROCKY‐2  Rocky River Watershed 2014‐15  August 2020 
 

 
46 

Violations  of  the NPDES  permit were  reviewed  from  1/1/2005  through  12/1/2015.  For  the  ten  years 
evaluated, 20  limit violations were reported for the following parameters: phosphorus, ammonia, TSS, 
mercury, CBOD, copper, and fecal coliform.  
 
During the time period January 2016 thru November 2019 the facility had six reported permit violations, 
all in 2017. A compliance inspection on March 14, 2018 did not identify any ongoing compliance issues. 
 
North Royalton A WWTP (Ohio EPA Permit #3PD00030)  East Branch Tributary  
North Royalton A WWTP has an average daily design flow of 3.3 MGD where treated effluent is discharged 
to an unnamed tributary of the East Branch of the Rocky River.    
 
The North Royalton A collection system is comprised of separate sanitary sewers serving approximately 
21,000 people in the North Royalton A district and 600 people in Strongsville. The cities are responsible 
for maintenance of their respective collection systems.  No significant industrial users discharge to the 
treatment plant.   North Royalton does not  implement  an Ohio  EPA‐approved  industrial  pretreatment 
program at the A plant.  
  
The treatment process consists of influent pumping, preliminary screening, grit removal, primary settling, 
activated sludge biological treatment, phosphorus removal, final clarification, tertiary sand filtration, UV 
disinfection, and post‐aeration. Sludge handling consists of aerobic digestion and mechanical dewatering 
using a filter press. The dewatered sludge is presently hauled to the PPG Reclamation site in Barberton, 
Ohio. 
 
Violations  of  the NPDES  permit were  reviewed  from  1/1/2005  through  12/1/2015.  For  the  ten  years 
evaluated, 10 limit violations were reported for the following parameters: copper, oil and grease, pH, and 
TSS. During this time period, the facility had 12 SSO events.  